ép SHIMANO

O£ Cor ot aBen Chorsrnn SHIMANO 600EX Shifting Lever
SL"6208-6FCAI Brazed-on A-Type/SIS/M5

9530 Cozycroft Avenue, Chatsworth,
California 91311 Tel.(B18)882-4411

You may photocopy this sheet and use it as an order form.

SL-6208 crcar $mD S
SL-6208.sncar S0 watew
SL-6208.cra S0 stisie

SL-6208-6FAl(M4.5)
i ol ]

SL-6208-6FCAI

SL-6208-6FCBI

&

@2_' 6§§®@5
-
T | PART No. | DESCRIPTION Q'TY
4 6432 9303 Lever Fixing Bolt (M5) & Teethed Washer for Rear
643 9810 Lever Fixing Bolt (Mik.5) & Teethed Washer for Rear
2 643 9801 SIS Unit
E 643 2500 Rear Lever
L 680 3110 Stopper Washer
5 6432 3400 Spacer for Rear
v g 643 3810-1 | Lever Boss Cover for Brazed-on A-Type (M5)
643 4300 Lever Boss Cover for Light Alloy Frame
7 680 0900 Brazed-on Boss for A-Type (M5)
8 643 980h Lever Fixing Bolt (M5) for Front
643 9806 Lever Fixing Bolt (ML.S5) for Front
9 630 0510 Friction Cap
10 640 1300 Washer C
11 680 0600 Friction Bushing
12 643 2600 Front Lever
13 630 0700 Spacer for Front
1k 643 9807 Housing Unit for Brazed-on B-Type (M5)
*15 643 L310 Lever Boss Cover for Rear / Cannondale Frame
16 643 3850 Lever Boss Cover for Rear / Band Type (M5)
17 64z 9805 Clamp Band & Lever Boss
18 681 3102 Clamp Band
19 643 Looo Lever Boss
20 681 9811 Clamp Screw & Nut
21 643 3860 Lever Boss Cover for Front / Band Type (M5)
22 643 9809 Clamp Band Unit
23 647 3800 Lever Boss Cover for Rear / Brazed-on A-Type (M4.5)
2L 643 2900 Lever Boss Cover for Front / Brazed-on A-Type (M4.5)
25 643 9808 Conversion Kit for M}.5 Lever Boss

Printed in Japan 8608-U735G

AT 618 12



ép SHIMANO

SHIMANO (EUROPA) GmbH.
Im Huelsenfeld 13 4010 Hilden,
West Germany Tel.02103-50056-16

*You may photocopy this sheet and use it as an order form.

¢ Sie kdnnen dieses Blatt kopieren und als Bestellformular verwenden.
*Vous pouvez photocopier cette feuille et I'utiliser comme bon de commande.
+Dit blad kan gecopieerd en als bestelformulier gebruikt worden.

*Potete fotocopiare questo foglio e usarlo come modulo di commissione.

SHIMANO 600EX Shifting Lever (For 6-Speed/SIS)

SL'6208-6FCAI Brazed-on A-Type/M5
SL'6208-6FCBI Brazed-on B-Type/M5
SL'6208-GBCAI Band A-Type/M5
SL'6208-6FAI Brazed-on A-Type/M4.5

SL-6208-6FAl(M4.5)

SL-6208-6FCAIl

S1-6208-6BCAl

Igg? PART NO. DESCRIPTION Q'TY
1 643 3310 Lever Fixing Bolt for Rear (M5)
2 643 hhoo Teethed Washer for Rear
3 | 3-6L43 9807 | SIS Unit
L 643 2500 Rear Lever
5 | 680 3110 Stopper Washer
6 | 643 zL00 Spacer for Rear
= 643 3810-1 | Lever Boss Cover for Brazed-on A-Type (M5)
7 643 §300 Lever Boss Cover for Light Alloy Frame
8 680 0900 Brazed-on Boss for A-Type (M5)
9 | 3-6L3 980k Lever Fixing Bolt for Front (M5)
10 680 0510 Friction Cap
17 640 1300 Washer C
12 680 0600 Friction Bushing
13 643 3600 Front Lever
14 680 0700 Spacer for Front
15 | 3-643 9807 Housing Unit for Brazed-on B-Type (M5)
16 681 6400 Housing Fixing Bolt (M5x17mm)
17 643 4200 Housing
18 681 6200 Brazed-on Boss for B-Type
19 643 3850 Lever Boss Cover for Rear / Band Type (M5)
20 | 3-643 9805 Clamp Band & Lever Boss
21 681 3102 Clamp Band
22 643 1000 Lever Boss
23 | 3-681 9811 Clamp Screw & Nut
] 681 1500 Clamp Screw
25 681 3800 Clamp Nut
26 643 2860 Lever Boss Cover for Front / Band Type (MS5)
27 643 3300 Lever Fixing Bolt for Rear (ML.5)
28 643 3800 Lever Boss Cover for Rear / Brazed-on A-Type (M4.5)
29 |3-6L3 9806 Lever Fixing Bolt for Front (ML.5)
30 643 2900 Lever Boss Cover for Front / Brazed-on A-Type (ML,5)
31 231 0700 Spring Washer
32 | 3-643 9809 Clamp Band Unit
33 | 3-643 9808 Conversion Kit for Mh.5 Lever Boss
3N 6hz Lz10 Lever Boss Cover for Rear / Cannondale Frame

Printed in Japan B608-E735F

Rty 61,8

12




